TOOELE COUNTY COBPORATON
CONTRACT # -023~-02_
INTERLOCAL AGREEMENT

FOR THE COLLECTION AND TREATMENT OF WASTEWATER

by and among Stansbury Park Improvement District and
Tooele County and Deseret Peak Special Service District

THIS INTERLOCAL AGREEMENT (“Agreement”), is made and entered into as of this 15™
day of March, 2017 (the “Effective Date”), by and among STANSBURY PARK IMPROVEMENT
DISTRICT, a body politic of the State of Utah (the “District”), TOOELE COUNTY, a body politic of the
State of Utah (the “County”), and DESERET PEAK SPECIAL SERVICE DISTRICT, a body politic of te
State of Utah (the “DP District”). The County and the DP District are sometimes referred to herein as the
“County Entities”). The District, the County and the DP District are sometimes referred to hereafter
[...]
discharge limit. It should be noted that the TBPEL Rule includes language indicating that the phosphorus limit may
be reduced below 1.0 mg/L for a facility based on the assessment of the facility’'s receiving waters.

TBPEL and Phosphorus Loading Cap Exceptions
Variances regarding the implementation of the TBPEL rule were also specified by the Utah Division of Water
Quality (UDWQ). Three exceptions that may apply to the SPID facility are summarized briefly below:

e The rule can be delayed if sewer costs that, as a result of implementing the TBPEL rule, result in a value
greater than 1.4% of the median adjusted gross household income of the service area based on data from
the Utah State Tax Commission after inclusion of grants, loans, and other funding.

e If the owner of a discharging treatment works can demonstrate that the TBPEL rule and associated
phosphorus cap are unnecessary to protect water bodies downstream of the point of discharge, no limit
will be applied. Wastewater effluent discharge to the wetlands and playa may reduce the need for
phosphorus reduction in the effluent if it can be demonstrated to the State’s satisfaction that higher
phosphorus inputs to these areas will have minimal impact. Currently a consortium of wastewater
treatment facilities and water districts is conducting a study to show that reducing phosphorus loading to

October 2016 PAGE |2



Tooele County
Wastewater Master Plan
Treatment Evaluation Technical Memo

,)) WATERWORKS

E NG I NEER S

the Great Salt Lake will provide no environmental benefit. The results of this study may be useful in
showing that the phosphorus cap for the SPID lagoons is not necessary, but the study results are several
years from being finalized and it is not clear how the State will react to the study findings.

e The phosphorus cap can be avoided if the owner of a treatment works can demonstrate that phosphorus
reduction can also be achieved using approaches such as water quality trading, seasonal offsets, effluent
reuse, or land application.

These variances may be possible to avoid the phosphorus load cap established in the TBPEL, however, it must be
noted that these variances must be revisited periodically to verify that the conditions for the variance remain
applicable.

Nitrogen

The State of Utah is working towards implementing a similar effluent limit for nitrogen. Currently, the State is
considering the establishment of an effluent nitrogen limit of 10 mg/L total inorganic nitrogen (TIN). As of 2016,
no exact criteria or variances have been developed, but nitrogen removal capabilities must be considered for the
North Tooele County wastewater treatment system since it is highly probable that a nitrogen limit will be imposed
in the next five years. It is expected that the limit will be imposed on treatment lagoons similar to the phosphorus
limit, with the establishment of the cap on nitrogen loading.

One possibility for nitrogen removal includes retrofitting the lagoons currently in place. Lagoons can be equipped
with aeration equipment or integrated fixed film to allow for a higher removal of Total Kjeldahl Nitrogen (TKN)
than facultative lagoons without nutrient removal upgrades. Aerated lagoons have been shown to remove an
average of 74% of influent TKN through nitrification and denitrification. In addition, integrated fixed film
processes can be incorporated to naturally increase nitrogen removal. This process includes plastic media, which
provides additional surface area for attachment of nitrifying and denitrifying bacteria. As a result, more TKN
removal occurs without increasing the mixed liquor suspended solids concentration of the lagoon.

Both retrofit solutions could enable the SPID to remove enough nitrogen from the municipal wastewater to meet
future regulations. However, simply retrofitting the lagoons will provide little capability for phosphorus removal.
Based on the TBPEL limits, it is likely the SPID WWTP will need to be converted to a mechanical treatment plant
at some point in the future to meet the lower phosphorous limits and capacity requirements of a growing
population.

Service Area

Figure 1 shows North Tooele County and the anticipated development within this area. It is expected that a new
collection system will be created to service the newly developed areas as the development occurs. It is also
expected that the existing treatment lagoons will be expanded as needed to increase their treatment capacity.

2 Middlebrooks, Joe, et al. “Nitrogen Removal in Wastewater Stabilization Lagoons.” 6™ National Drinking Water and
Wastewater Treatment Technology Transfer Workshop. 1999

October 2016 PAGE |3



Tooele County
Wastewater Master Plan
Treatment Evaluation Technical Memo

N WATERWORKS

E N G N E E R S

As noted above, expansion of the lagoon system will be limited by their ability to address nutrient limits
established by new State regulations.

\ 7o % = = P

N . X v g " '.“ : 3 S

NEW LOTS - COMMERCIAL |
(4.3 ERUS /ACRE, GREEN) |

§

\ 814
: b L
LA 5 T
SURA g :;"i
hehiry =ik

NEW LOT3 - INDUOTRIAL
2 UNITQ/ACRE - YELLOW WECST OF AIRPORT)

(113 ACRE, ORANGE)

HansER TOOELE COUNTY - WASTE WATER MASTER PLAN
au CONCEPTUAL DEVELOPMENT DENSITY WORKMAP
& LUCE- SEPTEMBER 12, 2016

Figure 1. Stansbury Park Development Plan

Flows and Loads

Hansen, Allen & Luce provided the current and future flow estimates from each area of the County. Table 1
summarizes the estimated current and projected ERUs and associated wastewater flows for the service area.
Estimated and projected BODs and TSS loads were calculated based on guidelines of 0.22 |bs/capita-day and 0.25
Ibs/capita-day respectively, and are also summarized in Table 1.3 Utah Administrative Code R317-3-10 specifies a
maximum loading rate for lagoons of 35 Ib BOD/acre/day for treatment. This loading rate was used to calculate
the minimum acres of lagoons required for each service. This information is also summarized in the table below.

3 Utah Administrative Code R317-3-4

October 2016 PAGE |4



Tooele County
Wastewater Master Plan

Treatment Evaluation Technical Memo

@ WATERWORKS

E NG I N EE R S

Table 1. Wastewater Flows and Loads Estimates and Lagoon Area Requirements

Area of SPID ERUs? | Avg.Day BOD TSS P Load N Load | Minimum
Flows? Load® Load® | (lbs/day) | (Ibs/day) | Lagoon
(MGD) (Ibs/day) | (lbs/day) @ @ Area®®
(acres)

Estimated 2016 Values

Unincorporated Erda 518 0.17 374 425 10 60 10.5

Area

Unincorporated Sheep 58 0.02 44 50 1.2 7 13

Lane Area

Stansbury Park 3545 1.13 2,486 2,825 68 400 71.0

Lake Point 550 0.18 396 450 11 63 11.3

Deseret Peak 549 0.18 396 450 11 63 11.3

TOTAL 5,220 1.68 3,700 4,200 102 590 106

Projected 2046 Values

Unincorporated Erda 12,827 4.1 9,020 10,250 249 1450 258

Area

Unincorporated Sheep 1,602 0.51 1,122 1,275 31 180 32

Lane Area

Stansbury Park 9,611 3.08 6,776 7,700 187 1086 193

Lake Point 900 0.29 638 725 18 102 18

Deseret Peak 6,670 2.13 4,690 5,325 129 751 134

TOTAL 31,610 10.1 22,240 25,280 613 3570 635

@ Utah Administrative Code R317-3-4 recommends use of 0.22 Ibs/capita-day BOD5 and 0.25 lbs/capita-day TSS and 100 gal/capita-day

@ Data provided by Hansen, Allen, and Luce (2016)

) Utah Administrative Code R317-3-10 recommends maximum loading rate of 35 Ib BOD/acre/day for non-aerated lagoons

“sedlak, Richard. Phosphorus and Nitrogen Removal From Municipal Wastewater Principles and Practice, 2™

16 g N/capita-day and 1 kg P/capita-year taken to estimate nitrogen and phosphorus load.

edition. Lewis Publishers, 1991. Values of

October 2016

PAGE |5



Tooele County
Wastewater Master Plan
Treatment Evaluation Technical Memo

E NG I N E E R S

) WATERWORKS

The current SPID lagoons are 121 acres, sufficient area to treat flows up to 1.92 MGD (approx. 5,900 ERUs). If
lagoon treatment is continued at the SPID WWTP, more than five times the current acreage of lagoons will be
needed by 2046. Additionally, State regulations may prevent expansion of the lagoons. Utah State Code R317-3-
10 requires a minimum buffer of 0.25 miles between lagoons and areas developed for residential, commercial, or
institutional purposes. This regulation will likely limit the expansion of the SPID treatment lagoons to the east or
the south. Additional land appears to be available to the west and north of the existing plant, however pending
nutrient removal limits may also restrict expansion of the lagoon system.

It is also reasonable to consider the construction of a new lagoon treatment system located in the County. The
lagoon system will require approximately 106 acres for the near term and 635 acres at build-out. The development
of a new lagoon system will also require the 0.25-mile buffer area discussed above. This option may be viable if
the expansion of the SPID facility proves to be undesirable, or if a location is available that can create enough cost
savings for conveyance and operations to cover the cost of the development of a new site.

Mechanical Treatment Alternatives

Based on the phosphorus cap rules included in the TBPEL for lagoon systems, a mechanical treatment plant
upgrade will likely be required in the future for the SPID WWTP. The timing of this upgrade is impacted by both
the potential rule exemptions discussed previously, and the growth rate of the service area. There are several
treatment alternatives available for future upgrade of the SPID WWTP to meet pending nutrient limits, including
conventional activated sludge, extended aeration (oxidation ditches), sequencing batch reactors (SBRs) and
membrane biological reactors (MBRs).

Conventional Activated Sludge

Conventional activated sludge treatment consists of a biological reactor where microorganisms responsible for
treatment are aerated and kept in suspension, a liquid/solids separation process (e.g., sedimentation), and a
recycle system for returning a portion of the separated solids (i.e., return activated sludge, RAS) back to the
reactor. Various configurations can be utilized to achieve biological nutrient removal (BNR) sufficient to meet
pending nutrient limits. A common configuration is the Modified Ludzack-Ettinger (MLE) process, which consists
of an anoxic zone located ahead of aeration basins (Figure 2).

Nitrate rich mixed liquor recirculation

(=== eeessscscccsssaesscseseoos k]
: :
' 1
Int__ & : Eff.
¥ Pre-Anoxic |- Oxic (nitrification)  }—p\ Clarifier
I .
| |
L e e e e e e e e e ——————— - J
Return Activated Sludge (RAS) l
WAS

Figure 2. Modified Ludzack-Ettinger Process

The anoxic zone receives influent wastewater, RAS, and recycled mixed liquor from the end of the aerobic zone.
Using this configuration, nitrates produced in the aeration basins through nitrification are denitrified in the anoxic

October 2016 PAGE |6



Tooele County
Wastewater Master Plan
Treatment Evaluation Technical Memo

) WATERWORKS

E N G E

zone. Additionally, MLE allows for swing zones that can be used to meet nitrogen limits as wastewater
characteristics vary. There are various adaptations and configurations of the MLE process that can be employed
to meet the treatment requirements of the facility. The configuration utilized is typically selected based on the
evaluation and modeling of the wastewater characteristics.

Extended Aeration

Extended aeration processes include similar treatment strategies as the activated sludge process, but utilize larger
tankage to achieve much higher residence times in the system. Larger aeration tanks (e.g., oxidation ditches) with
longer (> 20 days) solids retention times (SRTs) are used. This process is best employed where space is not limited
and less complex operation is preferred. Large aeration tank volumes provide good equalization for flow and load
variations and produce a high-quality effluent. The systems can be configured to promote both nitrogen and
phosphorus removal through the use of anoxic and anaerobic zones. Mixed liquor recycle is often achieved using
a flow control gate located in the aeration zone, eliminating the need for mixed liquor recycle pumps. Similar to
the activated sludge process, solids are separated from the liquid stream using final clarifiers. A portion of the
solids are returned to the reactor using RAS pumps. The solids not recycled are wasted and must be dewatered
and hauled away for disposal.

Sequencing Batch Reactors

Sequencing batch reactors operate as fill-and-draw reactors with non-aerated mixing, aeration, and clarification
occurring in the same tank. The operational sequence includes the following steps: (1) fill, (2) react (aeration), (3)
settle (sedimentation/clarification), (4) decant, and (5) idle. Normal cycle time is approximately 5 hours. For
continuous flow applications, a minimum of two SBR tanks must be used. Sludge wasting is not included as one of
the five steps, but is a vital step in the SBR process. SBRs are typically used for smaller (<10 MGD) capacity plants
due to the equipment and tank requirements inherent in the fill/draw operation. There is no need for RAS
pumping because aeration and settling occur in the same chamber. SBR systems can be difficult to operate during
periods of rapid changes in flow such as significant wet weather events. This difficulty in operation can be
addressed through the inclusion of more units, or the use of flow equalization basins if flow variations are
expected to be significant and common.

Membrane Biological Reactors

Membrane biological reactor processes are activated sludge processes that utilize membranes rather than
clarifiers for solids separation. MBR treatment processes consist of suspended growth biological reactors with
solids separation via microfiltration membranes (nominal pore size ranging from 0.1-0.4 pum). Membranes are
typically submerged in the biological reactor, but can be a separate unit process similar to secondary clarifiers in
a conventional activated sludge process as well. MBRs produce an effluent quality similar to a combination of
secondary clarification and effluent microfiltration, and can therefore be used to produce reuse quality effluent.
Similar to conventional activated sludge, MBRs can be operated in an MLE configuration. MBR systems allow
operation at much higher mixed liquor suspended solids (MLSS) concentrations, which reduces the necessary
volume of the aeration basins. MBR systems do not respond well to rapid changes in flow, thus equalization basins
are often included onsite for MBR systems to provide equalization of wet weather flows.

October 2016 PAGE |7



Tooele County
Wastewater Master Plan
Treatment Evaluation Technical Memo

E NG I N E E R S

(4 }) WATERWORKS
<Q

Biological Nutrient Removal and Chemical Phosphorus Removal

BNR is accomplished in a similar manner for each of the technologies described above. This includes an anaerobic
zone/cycle to condition the biology for phosphorous uptake, and anoxic and aerobic zones/cycles to facilitate
phosphorus uptake, nitrification and denitrification. Due to the pending nutrient regulations for phosphorus and
nitrogen in the State of Utah, each of the above processes was considered to require BNR processes, as well as
the ability to feed chemical for phosphorus removal if necessary. It is important to note that while BNR can be
utilized to bring phosphorus to below 1 mg/L as required in the TBPEL, reliably reaching a lower concentration of
0.1 - 0.6 mg/L of phosphorus will require chemical addition followed by tertiary filtration for conventional
activated sludge, extended aeration, and SBR systems. MBRs have been shown to be capable of meeting a lower
phosphorus limit (<0.1 mg/L) with chemical addition®.

Alternative Selection

Cost Comparison of Technologies

A comparison of capital and operating costs ($ 2016) for each treatment technology is shown in Table 2, which
also describes the assumptions made for each estimate. Cost comparisons were included for facilities designed
to meet a 1 mg/L phosphorus effluent limit and potential future lower phosphorus effluent limit. All capital costs